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TEST REPORT

Report No. : A102CS0254

Customer : SAN SHIANG TECHNOLOGY CO., LTD.

Address : No. 26, Pei Shi Chou, Ming Ho Village, Shan Shang Dist,l&m}an

O

\/o
Test Lab. : Component Test Lab.

Test Item : 190 Flammability of the interior materials for,

Testing Category : Regulation

Product : Interior Materials For Automobile

Model : SAN SHIANG TECHNOLOG Silencer
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THIS REPORT CONSISTED OF 3 PAGES I%CH INCLUDING 1 COVER PAGE.
NON-PART OF THIS REPORT MAY BE XBS T R REPRODUCED WITHOUT AUTHORIZATION.
THE TEST RESULT OF THIS REPORT APPLIED ONLY TO THE TESTED SUBJECT.

</,

FAEEA ES Gl i 25 8l &l o )
Automotive Research & Testing Center

il - SCBREBESOSE BT £RETRETI 63 TEL:(04)7811222 (RA%R)
Address @ No.6, Lugong S. 7th Rd., Lugang Town, FAX:(04)7811333 - 7811777
Changhua County 50544, Taiwan R.O.C




Test Report

Report No. : A102CS0254 Test Category : .Régulation [ JNo
Test Item : 190 Flammability of the interior materials for motor vehicle

Product Identification Information : \/O
Type(Series) : SAP Silencer

Variant/Version : SAP Silencer

%
Laboratory Environments o
Ambient temperature and humidity

Initial Condition of Test Specimens

Series No. Variant/Version Length (mm) Width ( 4/ Thickness ( mm)
1 SAP Silencer 350 A\\r6/2\<§ /Y1l
2 ~ SAP Silencer 350 R NS 11
3 SAP Silencer 350 /AN 103 )/ 11
4 SAP Silencer 350 m = 11
5 SAP Silencer 350 AN > 4 11
ANANAVAN AN/ 727

Test Standard and Procedure

According to Vehicle Safty Testing Directions(Date of revision: Jun.
1.The samples were taken and placed at temperature of 23+2°C an
2.The small flame source is provided by a Bunsen burner having 2

the gas flame is adjusted to height of 38 mm.
3.The sample holder is pushed into the combustion chambe githre-endrof the sample is exposed to

the flame and after 15s the gas flow is cut off,
4.The burning rate “B” is given by the formula : B /T
5.Test gas : Methane

Test Equipment
[CJCombustion chamber(HUNG TA-8655 » Tai
B Combustion chamber(HT-8655MV » Taiwa

ty of 50+5% for 24 hour.
al diaméter 9.5 mm and

[JTemperature/Humidity Test Chamber(TIEH TMJ-900822)
W Temperature/Humidity Test Chamber( IQT}[Y Iype 08NBDW S/N : 960431)
Test Result -

1.The test results of burnt distanc /b%f‘tk /ﬁ ning rate are shown as the following table.

) ' ) (/ A whether. the whether the burning rate '
Series No. Variant/Version ]}xs}s\ i) sample is burning state . Result
{ charred (Y/N)|is good (Y/N) | (mm /min) ,

1 SAP Sjlercer 0 0 ) ) e

2 SAPSilencef / / 0 0 N i 0 -

7 S e 2 - - : [Not pass
4 SAPSilégter // | 0 0 ) - 0

5 WP Sllencer/ / 0 0 B _ 0

ing before it has burned for 60 seconds from the start of timing , and has not burned
int where the timing was started,the test results are pass.
within 5 minutes after the specimen has not been burned to the end,
frame forcibly touching the burner stops burning position and record the combustion rate.
le burnt condition are showed on page 2.
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The sample condition after burnt
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